ENVIRONMENTAL




CONTENTS
EOTEOTTAL 5.0 05505 0008 @8 00555 505 55758 5 500 B3 0 5o 50 5 8 i 0 5 5 0 6 90 6 5 o et e 1

Environmental Shorts . . ...

Measuring Volatile Chemical Emission Rates From

Large Waste Disposal Facilities............. Seong T. Hwang and L. |. Thibodeaux
Coal-Gas Cleanup Facility .................. D. M. Rib, S. G. Kimura and D. P. Smith
A New Look at Chimney Design ............ Karl B. Schnelle, Jr. and Karl D. Schnelle

Emission Permit Applications
for Boilers ............ Perry W. Fisher, Herbert A. Widemann and Erick |. Larson

Industrial Wastewater Treatment With a
New Biological Fixed-Film System ............ H. David Stensel and Steven Reiber

Optimized Effluent Treatment—Implementation and Management . . .David C. Kloeckner
[...]
Proceedings: First Symposium on Iron and Steel Pollution
Abatement Technology, Chicago, October 30-November 1,
1979, Environmental Protection Agency, Research Triangle
Park, EPA-600/9-80-12, 325-340 (February, 1980).

2. Chian, E. S. K. and H. H. P. Fang, “RO Treatment of Power
Plant Cooling Tower Blowdown for Reuse,” AIChE Sympo-
sium Series-Water, 71, No. 151, 82-86 (1975).

3. Kosarek, L. J., “Significantly Increased Water Recovery From
Cooling Tower Blowdown Using Reverse Osmosis,” AIChE
Symposium Series-Water, 75, No. 190, 148-155 (1979).

4, Costle, D. M. et al. "Development Document for Effluent
Limitations Guidelines and Standards for the Iron and Steel
Manufacturing Point Source Category, Vol. 11” (proposed),
U.S. Environmental Protection Agency, EPA 440/1-80-024b
(December, 1980).

5. Merten, U., ed., “Desalination by Reverse Osmosis,” M.LT.
Press, Cambridge (1966), pp. 93-160.

6. Weber, Jr., W.].,“Physicochemical Processes For Water Qual-
ity Control,” Wiley-Interscience, New York (1972), pp.
307-329.

7. Spatz, D., “Industrial Waste Processing With Reverse Osmo-
sis,” Osmonics, Inc. Hopkins, Minn., (1971), unpublished.

8. Lonsdale, H. K., U. Merten, and M. Tagami, “Phenol Trans-
port in Cellulose Acetate Membranes,” Journal of Applied
Polymer Science, 11, No. 9, 1807-1820 (September, 1967).

9. Terril, M. E. “The Applicability of Reverse Osmosis to the
Treatment of Blast Furnace Gas Cleaning Water Recycle Sys-
tem Blowdown,” M.S. Thesis, University of Pittsburgh,
Pittsburgh, Pa. (December, 1980).

Mark E. Terril is a Research Engineer for the Envi-
ronmental Research Division of United States
Steel Corp.’s Research Laboratory in Monroeville,
PA. Earning his B.S. in Biology and B.S.E. in Envi-
ronmental Engineering from Purdue University in
1974 and 1975, he later attended the University of
Pittsburgh, receiving his M.S. in Civil (Environ-
mental) Engineering in 1980. His current assign-
ment is to review proposed wastewater-treatment
technology required to meet Best Available Tech-
nology Econmically Achievable guidelines.

Ronald D. Neufeld is a Professor of Civil Engi-
neering, and Coordinator of Environmental Engi-
neering at the University of Pittsburgh. He re-
ceived a BE (ChE) from Cooper Union, MS (ChE)
and Ph.D. (Civil/Environmental Health Engineer-
ing) from Northwestern University. His research is
in process environmental engineering, and he di-
rects sponsored projects in the areas of wastewater
treatment and reuse technologies for industrial
and synthetic fuels applications. He is a Diplomate
of the American Academy of Environmental Engi-
neers, and Member of AIChE.

May, 1983 127



Microcomputers for Control of Industrial

Waste Treatment

Presently available microcomputers offer an inexpensive and powerful tool to
operators of wastewater-treatment plants.

Thomas T. Jones and David L. Sullivan, ES Environmental Services, Berkeley, Calif. 94710

The use of computers is not new to the field of waste-
water-treatment-plant operationy. Several large municipal
treatment facilities in the United States have incorporated
the computer into their operations both for data logging
and process control.

Computer control of industrial-waste plants is now be-
coming increasingly popular as the benefits and cost sav-
ings have become apparent. In some instances, the de-
vices actually control the starting and stopping of certain
unit-process components. Unfortunately, the relative com-
plexity of such installations has kept capital and operating
costs quite high and, until recently, these high costs have
prevented the smaller plants from receiving the benefits
that can be derived from computerization.

The advent of the microcomputer and its relatively small
price tag have brought a new measure of operational con-
trol within reach of the smaller municipal and industrial
waste-treatment plants. Already there is sufficient experi-
ence with microcomputer installations to establish per-
formance records approaching the fine process decisions
and adjustments realized by more costly, large computer
systems.

The present paper discusses the benefits of using a
small microcomputer in industrial waste-treatment plants
for process control as well as data logging, inventory con-
trol, and other functions. The advantages of this type of
system versus a terminal connected to a large system is
discussed.

GENERAL APPROACH

Microprocessor control at an industrial wastewater-
treatment facility is performed on a desk-top self-
contained computer. Typically, hardware consists of a mi-
croprocessor with keyboard, a video display screen, two
floppy-disk drives, and a printer with some graphics capa-
bility. Data are entered manually at the keyboard by the
operator. Data requirements are limited to information
which would normally be required in any case for proper
plant operation. There are several advantages of manual
versus automated data input:

1. The cost of remote sensor and telemetry equipment,
as well as proper interfacing and data-logging pro-
grams within the computer, is extremely high.

2. The accuracy and reliability of remote sensors is
presently a problem. It usually takes more time and
money to keep remote sensing elements operational
than it does to manually run the required lab tests.

3. Manual data entry forces the operator to look at the
data on a daily basis, which keeps him constantly
“in-touch” with the plant operating parameters.

128 May, 1983

Data are recorded on a data-logging sheet after being re-
ceived from lab or field worksheets, and key parameters
are then entered into the computer. Interactive, conversa-
tional software is provided to facilitate data entry and stor-
age. This type of software requires the operator to know lit-
tle or nothing about computer programming.

Process-control programs are provided for each unit pro-
cess in a plant. The programs are specifically tailored to
the plant to account for the specific factors at the plant
which affect process performance, such as basin geometry,
actual equipment capacity, etc. The pmcess-cuntm] pro-
grams are designed to be run as often as needed, typically
one to three times a day. The programs use pertinent data
from various sources such as the lab, field measurements,
flow meters, etc. Each day’s data are stored on the data
disk, and are recalled by the programs as needed. In perti-
nent cases, programs use data from previous entries to per-
form statistical trend analysis, averaging, or other numer-
ical manipulation. Typically, one year’s data can be stored
on a single floppy disk. After data entry, the programs are
run and print out the day’s operating parameters. Any po-
tential operational problems or deficiencies are identi-
fied and flagged for operator attention.

Such information as whether more individual unit pro-
cesses need to be brought on-line, whether bypassing is
required, how much polymer or nutrient should be added,
ete., are provided by the computer. The operator then util-
izes this information to implement operational decisions.
This procedure provides the operator with a sophisticated
control strategy while still retaining the reliability of hav-
ing the operator himself carry out the operation functions.
The following example has been selected to illustrate this
approach for an industrial wastewater plant which treats a
plastics manufacturing waste.

TYPICAL APPLICATION

A schematic diagram for the plant is shown on Figure 1.
The influent to the plant averages 600 gpm, and the plant
can accept a peak flow of 800 gpm. The influent is often
high in suspended solids which must be removed prior to
the activated-sludge treatment. The solids consist mostly
of plastic particles sloughed during production. In addi-
tion, unreacted monomer is disso]ve(] in the waste, which
must be removed prior to biological treatment.

The process stream is as follows: the How first passes
through bar screens and then enters a blend pit where acid
is added during periods of high influent pH. This occurs
when a caustic boil is performed in the production area,
and the purpose is to accomplish coarse or roughing pH
control. The flow next enters hydrosieve screens which
remove a substantial portion of the suspended solids. A

Environmental Progress (Vol. 2, No. 2)



PARSHALL
FLUME

BYPASS TO LAGOON

SOLIOS TO VACUUM FILTER

|

EQUALIZATION

ANTH-FOAM

i

FILTRATE 1O
AERATION BASIN

e
COMULATION  FLOGCULATION l—
Q (0] DISSOLVED AWt FLOTATION (OAF1

®

[

oSSR
AERATION 6&0

SOLIDS TO VACUUM FILTER

Figure 1. Schematic diagram of plant.

well-mixed equalization basin with a 10-hour detention
time provides damping of the flow, solids load, and or-
ganic load to the rest of the plant. The equalization-tank
effluent then enters a rapid-mix coagulation tank where
alum is added to coagulate unreacted monomer. In addi-
tion, fine pH control is also accomplished by addition of
acid or caustic as required. Polymer is then added to the
flocculation tank before the flow enters a dissolved-air-
flotation (DAF) unit. The subnatant then receives an anti-
foam agent if needed, as well as phosphoric-acid addition
as a nutrient supplement before entering the aeration ba-
sin. The aeration-basin effluent then has more polymer
addition, if necessary, to aid in final clarification before
entering the final clarifier. Clarifier effluent is dis-
charged to a river. Sludge from the hydrosieves, the DAF
unit, and the final clarifier enter a sludge pit from which
they are pumped to a vacuum filter for dewatering and
subsequent disposal. Filtrate is returned to the aeration
basin.

The plant is also provided with two bypass lagoons. The
first is designed to hold influent whenever a high organic
or hydraulic load is experienced. This lagoon is rarely
used. The other lagoon holds DAF-unit effluent when-
ever an upset or DAF downtime causes a high solids con-
tent. Both lagoons return flow to blend pit at a low rate
when normal plant flow is low.

The computerized process-control strategy for this plant
involves individual programs for:

1. Organic overload control

2. Chemical coagulant feed control

3. MLSS control

4. SVI calculation

5. Zone settling-velocity computation

6. Final clarifier computations

To effectively provide process control, a sampling pro-
gram for necessary parameters was established. The
sampling points are shown by the circled numbers on Fig-
ure 1. The data collected at each location are entered into
the computer for use by the programs. A brief description
of each program follows.

Organic-Overload Control

This program is designed to compute the instantaneous
FIM ratio as a means of determining if an organic overload
condition exists. Several process gecisions are based on
the outcome of the calculated F/M ratio. If the calculated

Environmental Progress (Vol. 2, No. 2)

FIM ratio is greater than 0.30 Ibs COD/Ib MLVSS/day, the
program indicates an existing organic overload condition.
It then instructs the operator to divert sufficient plant
influent to the lagoon or increase the diverted flow to the
lagoon, causing a reduction in the F/M ratio to 0.28. If the
calculated F/M ratio is between 0.25 and 0.30 and flow is
being diverted, the computer instructs the operator to con-
tinue diverting at the same rate. However, if no flow is be-
ing diverted and the F/M ratio is less than 0.30, the com-
ruter instructs the operator to return wastewater from the
agoon back to the process, providing the lagoon is not
empty. The retumn rate is fixed at 10 percent of the flow
rate from the equalization tank or less if this would cause
the F/M ratio to increase above 0.30. The following equa-
tions are used in the organic overload control program:

1) Ky = Ka (103)2°7; T = °C (Temperature-adjusted COD load)
2) F/M, b COD/L MLVSS/day
(Flow, gpm) (COD, mgliter) (8.34) (100%) (K,)
DGR ] gpm/mgd) (MLSS, mg/liter) (%Volatile) (Reactor volume, mg) (8.34)
3) Retumn flow gpm = (Equalization effluent low, gpm) (10%)

Data that must be known:

Flow from equalization tank, gpm

COD from DAF effluent, mg/liter (instantaneous)
Today’s MLSS, mg/liter

% Volatile mixed-liquor, %

Reactor temperature, °C

Flow being diverted, gpm (if any)

Chemical Coagulant-Feed Control

This program is designed to compute the chemical feed
rates for both alum and liquid polymer, given the process
flow and the desired dosage. It is a general program and
can be applied to any coagulant feed system in the plant.
The following equations are programmed into the chemi-
cal coagulant feed control program:

(Process flow, gpm) (Poly dose, mg/liter) (8.34)
(Polymer weight, Ih/gal) (24 hrs/day) (694)

_ (Process flow, gpm) (Poly dose, mg/]iter) (8.34)
(91 Thigal) (24) (694)

_ (Process flow, gpm) (Poly dose, mg/liter) (8.34)
~ (Alum wt., Tb/gal) (24 hrs/day) (694)

_ (Process flow, gpm) (Poly dose, mg/liter) (8.34)
(5.4 Ih/gal) (24 hrs/day) (694)

May, 1983

1) Polymer feed, gallonsthr =

2) Alum feed, gallons/t

129



Data that must be known:
Flow through process being considered, gpm
Alum or polymer dose from jar test, mg/liter.

MLSS Control

This program computes the desired mixed-liquor inven-
tory and the projected waste rate which will achieve that
desired inventory within the next 24-hour period. The
computed mixed-liquor requirement is automatically cor-
rected for temperature compensation. Sludge wastage is
based on a materials balance approach, assuming a con-
stant net cell yield from the previous day. The program
uses a running average of the previous 7 days’ influent
COD values to smooth effects from transient high or low
values. The following equations are used in the MLSS
control program:

1) Ky = Ko (1.03)2°7, T = °C
2) Required MLSS, mg/liter- =
(COD Hux, Ib/day) (Ky) (100%)
(MLVSS, %) (Reactor volume, mg) (F/M) (8.34 Ih/gal)
3) Waste Rate, gpm =
(Yesterday's mass, Ibiday) + (MLSS, 49 = MLSS,. ) (8.34) (Basin vol, MG)
(Today’s RAS, mg/liter) (8.34)
X s, [biday =
y's waste, gpm) (Yesterday's RAS, myg/liter) (8.34)
(694 gpm/mgd)

1
694 gpm/mgd

Data that must be known:

COD flux from influent COD data, Ib/day
Today’s MLSS, mg/liter

% volatile mixed-liquor, %

Today’s RAS concentration, mg/liter
Yesterday’s sludge-waste rate, gpm
Yesterday’s RAS concentration, mg/liter
Reactor temperature, °C

SVI Calculation

This program calculates the sludge-volume index of a
mixed-liquor (aeration-basin) sample. The following
equation is programmed into the computer:

(ml sludge) (1000 mg/g)
(MLSS, mg/liter)

Data that must be known:

ml of sludge in graduate cylinder after 30-minutes set-
tling MLSS, mg/liter, of that day’s sampling of mixed-
liquor effluent.

SVI, ml/g sludge =

Zone Settling-Velocity Computation

This program computes the zone settling velocity (ZSV)
of a mixed-liquor effluent sample. The following equation
is programmed into the computer:

(1000 - ml settled sludge) (f/100 ml) (60 min/hr)

Z5V; hr = (settling time for free settling, min) (100 ml)

_ (1000 - ml settled sludge) (0.12) (60)
~ (5 minutes) (100)

In the above equation, it is assumed that all free settling
will occur in the first five minutes, which for most cases is
a fairly close approximation.

Data that must be known:

Settled sludge volume after 5-minutes settling, ml.

Final Clarifier Computations

This program computes the proper sludge-return rate,
the theoretical blanket thickness, clarifier solids loading,
and the maximum allowable flow to the clarifier. Addi-

130 May, 1983

tionally, there are three process decisions made. These
three determinations are made on the basis of excessive
solids loading. Excessive flow is characterized by an ex-
isting flow greater than the maximum allowable flow
computed on the basis of the zone settling velocity. In the
event that an excessive flow is noted, the program in-
structs the operator to decrease the plant flow, possibly
through diversion. A high blanket thickness is character-
ized as anything greater than 84 inches. If a high blanket is
noted, the computer instructs the operator to add